

988/16/2, G.I.D.C. Industrial Estate, Makarpura, Vadodara - 390 010, Gujarat, INDIA
Tel : +91-265-2651094 Mobile : +91-9998969912 Email : info@hpsexim.com



TEST REPORT

Description of Material	COTTON POLYESTER TAPE
Size	0.22 mm Thick x 25 mm wide x 30 Mtr length (9 MIL x 1" X 30 Mtr.)

Sr. No	Parameter	Test Result
1	Thickness	0.22 to 0.23 mm
2	Width	24.5 to 25.5 mm
3	Warp ends POLYESTER	64 ENDS/ width
4	Weft ends COTTON	26 ENDS PER INCH
5	Breaking / Tensile strength	28 TO 30 KGS PER WIDTH
6	% OF POLYESTER BY WIGHT	45 %
7	% OF COTTON BY WIGHT	55 %